
2

1

DRAGO GT 6-ROW HEAD
END HEADER BRACKET INSTALL

7 8 9

3

456
ITEM # PART # DESCRIPTION QTY

9 00214 NUT, 1/2"-13 HEX 4
8 00255 WASHER, 1/2" SPRING LOCK 4
7 00146 BOLT, 1/2"-13 X 2 HEX 4
6 01027 NUT M10-1.5 TOPLOCK 2
5 00251 WASHER, 7/16" FLAT SAE 2
4 01053 BOLT M10-1.5 X 35mm HEX 2
3 01086 BOLT, M12X1.75X40MM 8.8 2
2 42419 HEADER BRKT, DRAGO RIGHT 1
1 42418 HEADER BRKT, DRAGO LEFT 1

120 Eastgate Drive SE
Hutchinson, MN 55350

1-800-788-6483
1-320-587-2322
1-320-587-6112 (Fax)

 WWW.MAYWES.COM 

Doc #: 10288_APAGE 1 OF 1


	Sheet1
	Drawing View1
	Detail View A (1 : 12)


